
 

 

 

 
 

2008 Biological and Water Quality Study of 
the Ohio Tributaries to the Shenango River  

 
Including Pymatuning Creek, Yankee Creek, and Little Yankee Creek 

 
Ashtabula, Trumbull, and Mahoning Counties 

 

 
 
 
John R. Kasich, Governor     EAS/2011-1-2 
Mary Taylor, Lt. Governor 
Scott J. Nally, Director 

M
ar

ch
 2

01
1 



EAS/2011-1-2  2008 Ohio Tributaries to the Shenango River TSD  March 15, 2011 

1 
 

 
 
 
 

Biological and Water Quality Study  
of the  

Ohio Tributaries to the Shenango River 
 

2008 
 

Including Pymatuning Creek, Yankee Creek, and Little Yankee Creek 
 

Watersheds 05030302 01, 03, and 06 

Ashtabula, Trumbull, and Mahoning Counties, Ohio 
[...]
that likely drained north prior to the onset of the ice age (Shanks 1942). During the late Wisconsin epoch, 
the valley served as a glacial outlet, reversing stream flow southward again and thus establishing the 
basic form of the contemporary drainage network.  The modern drainage divide between the Laurentian 
and Mississippian basins for the Pymatuning, as well as adjacent waters, is defined by the Cleveland end 
moraine, formed by the Grand River lobe of the late-Wisconsin ice sheet (Trautman 1981 and Richards et 
al. 1999).   
 
Through the northern half of the watershed, the upland topography of the  Pymatuning Creek basin is 
derived from a combination of a high relief, hummocky end moraine, interspersed with numerous kames 
and kame terraces ((Richards et al. 1999).  Here, glacial melt water reclaimed the old pre-glacial valley 
and presently the stream originates within and actually courses through the eastern latitudinal margin of 
the Cleveland end moraine.  Despite the hilly, high relief, and dissected nature of the uplands, 
Pymatuning Creek itself is a sluggish, low gradient, rheopalustrine (flowing swamp) stream type.  This 
apparent contradiction (high relief uplands and swampy lowlands) is a result of the great age and maturity 
of its pre-glacial valley. This channel form imposes strict limitations on aquatic faunal associates, as 
palustrine or related low gradient riverine habitats typically offer limited habitat complexity and a naturally 
stressful or chemically reduced environment (e.g., lower pH, low dissolved oxygen (DO), and high 
background ammonia).  It must be emphasized that even under pristine conditions, streams of this type in 
Ohio almost universally support simple fish communities in comparison to typical riverine waters.  
 
Moving further south, the lower half of the mainstem is still contained within the wide, pre-glacial valley, 
but drain level to gently rolling terrain of late-Wisconsin ground moraine. Despite this, the change in 
upland land forms (from end moraine in the north, to ground moraine further south) the Pymatuning still 
retains its low gradient, rheopalustrine channel form, hydrology and associated natural limitations. In 
general, the naturally poor drainage of the basin, but particularly in the lower reach through Trumbull 
County, necessitated much artificial surface and subsurface drainage to facilitate and support agricultural 
and other more intensive human land use (USDA 1986 and 2003; Office of Trumbull Co. Engineer pers. 
com.).  
 
Waters that comprise the Yankee and Little Creek basins arise in and drain the southeastern quadrant of 
Trumbull County. Yankee Creek flows for 14.8 miles, and Little Yankee Creek for 13.2 miles, both in a 
general south to southeasterly direction, where they nearly converge to debouche to the Shenango River. 
Generally, the channel and associated habitat features of the Yankee and Little Yankee Creek basins are 
vastly different in comparison to those of the Pymatuning.  Like the Pymatuning, Yankee and Little 
Yankee creeks drain and largely parallel late Wisconsin-aged end moraine and associated glacial 
features. However, unlike the Pymatuning, the relief of the uplands, in many ways, is directly 
communicated to the valleys, resulting in channel form and function more typical of the ecoregion.  
Specifically, streams or stream segments of both Yankee and Little Yankee creeks are younger in form, 
showing considerably higher gradient and all associated riverine features that stem from greater stream 
power: elaborate channel development and diverse and well-sorted coarse substrates.  As a result, 



EAS/2011-1-2  2008 Ohio Tributaries to the Shenango River TSD  March 15, 2011 

13 
 

ambient biological potential of these waters, in the absence of significant anthropogenic stress, is typically 
much greater than that observed on the Pymatuning mainstem.    
 
The suite of tributaries to the Pymatuning Reservoir (impounded Shenango River headwaters) drain a 
landscape similar in composition to that observed farther south in Yankee and Little Yankee basins, 
namely, a mix of Wisconsin-aged ground and end moraine, with localized kame features and alluvial 
deposits (Richards et al 1999). 
 
In addition to glacial geology and topography, land cover also plays a significant role in water quality and 
biological potential. While the underlying geological features of a watershed cannot be altered, impacts to 
resource quality due to land uses offer opportunities for mitigation when applicable.  Figure 2 displays the 
land use for the Ohio Tributaries to the Shenango River watershed. As evident in the figure, forest, row 
crop agriculture, and developed land are the predominant land uses throughout most of the watershed. 
The exception is the Pymatuning Creek watershed (HUC 0503010203), where both row crop agriculture 
and livestock pasturage combined comprise nearly half of the watershed, and developed land is sparse. 
 
Although not densely populated, the watershed does include a few smaller population centers that are 
large enough to yield a significant impact on their respective watersheds. These include Andover 
(population 1214) in the Wade Creek watershed, Kinsman (population 3487 including surrounding 
townships) in the Pymatuning Creek watershed, Brookfield (population 1288) in the Yankee Creek 
watershed, Masury (population 2618) in the Yankee and Little Yankee Creek watersheds, and Hubbard 
(population 7630) in the Little Yankee Creek watershed. According to US Census Bureau data, there has 
been a slight population decline in the past decade, thereby reducing the notion of imminent and rampant 
urbanization. However, the lack of development in this watershed has also allowed for a lack of 
centralized sewer systems in much of the study area, thus risking exposing local waterways to the effects 
of septic system failures. 
 
 
 

  



EAS/2011-1-2  2008 Ohio Tributaries to the Shenango River TSD  March 15, 2011 

14 
 

 
Figure 2.  Land use in the Ohio Tributaries to the Shenango River watershed (NLCD, 2001) 

 
 



EAS/2011-1-2  2008 Ohio Tributaries to the Shenango River TSD  March 15, 2011 

15 
 

RESULTS AND DISCUSSION 
Effluent Dischargers 
The following paragraphs include figures, summaries and loading information for 11 of the 29 National 
Pollutant Discharge Elimination System (NPDES) permitted facilities that discharge either sanitary 
wastewater and/or industrial process water mixed with industrial storm water into the Ohio Tributaries to 
the Shenango River watershed.  These facilities have had significant permit compliance issues, or are 
major dischargers (greater than 1 million gallons per day). The receiving stream is included in italics 
(listed upstream to downstream on the Pymatuning Creek, Yankee Creek and Little Yankee Creek 
networks).  Table 4 lists most NPDES permitted facilities in the watershed.  Each facility is required to 
monitor their discharges according to sampling and monitoring conditions specified in their NPDES permit 
and submit Discharge Monitoring Reports (DMR) to Ohio EPA.  Summarized effluent results are listed in 
Appendix Table 7. 
 
In addition to the loadings summaries from the discharges, NPDES violations were evaluated using 
SWIMS (Surface Water Information Management System), when possible from 1998 through a portion of 
2008. SWIMS Violations fall within three categories and are defined as follows: 
 

 A numeric limit violation is a violation of a permit limit. 
 A frequency violation is a failure to monitor the correct number of times for the month. 
 A code violation is the use of a wrong code or an inappropriate code. 

 
Holiday Camplands STP (Ohio EPA Permit #3PH00029) 
Gravel Run RM 1.35 
Holiday Camplands STP is located at 4273 North Pymatuning Lake Road, Andover Township, Ohio, and 
operates a wastewater treatment plant (WWTP) that is designed to treat 0.15 million gallons per day 
(MGD) of sanitary waste. The facility discharges to Gravel Run Creek at RM 1.35. 
 
Violations of the NPDES permit were reviewed from 2003 to September 2007 for outfall 001.  For nearly 
four years of data evaluated through SWIMS, 76 numeric limit violations were reported, primarily for the 
following parameters: chlorine, ammonia-N, phosphorus, pH, dissolved oxygen, CBOD-5, and fecal 
coliform bacteria.  Two code violations were reported in 2000 for flow rate.  Sixty-three frequency 
violations were reported from 1999 to 2007 for ammonia-N, total suspended solids (TSS), CBOD-5, pH, 
fecal coliform bacteria, dissolved oxygen, chlorine, and phosphorus.   No DMR data were submitted for 
2008.   
 
Andover Village WWTP (Ohio EPA Permit # 3PB0000) 
Wade Creek RM 2.73 
The Village of Andover’s WWTP is located at 500 Rustik Drive, Andover, Ohio.  The system consists of 
screening, influent monitoring, wet well lift station alum addition, diversion chamber with bar screen and 
oil and grease removal, bubble aeration, clarification, sand filtration, chlorination, post disinfection 
aeration, and de-chlorination.  Plant bypasses, when they occur, consist of screening, diversion to an 
aerated equalization basin prior to mixing with the plant effluent at the chlorine contact tank.  Sludge 
management consists of aerobic digestion, dewatering with a belt filter press; sludge is land-applied.  
Decant waters from the sludge process go through a sand filter prior to being returned to the headworks 
of the plant.  Design flow is 0.5 MGD and the facility discharges to Wade Creek at RM 2.73. 
 
Violations of the NPDES permit were reviewed from 1999 to February 2008 for outfall 001.  For just over 
eight years of data evaluated through SWIMS, 643 limit violations were reported, primarily for the 
following parameters: chlorine, TSS, mercury, ammonia-N, phosphorus, pH, dissolved oxygen, CBOD-5, 
and fecal coliform bacteria.  Three hundred and eighteen code violations were reported from 1999 to 
2008, primarily for flow rate, ammonia-N, dissolved oxygen, pH, fecal coliform bacteria, and water 
temperature.  No reporting frequency violations were reported from 1999 to 2008.  The facility reported 
bypasses during times of heavy rain and snow melt, which likely exceeded the design capacity of the 
plant.  The plant has been cited for being in significant non-compliance for TSS, chlorine and manganese.  



EAS/2011-1-2  2008 Ohio Tributaries to the Shenango River TSD  March 15, 2011 

16 
 

They are on a compliance schedule for improving the plant.  The plant is also under construction for 
expansion. 
 
Median and peak percentile flows showed significant variance over the period of record (Figure 3).  
Graphically, the improvements of treating waste by the facility were evident for all conventional 
parameters.  
 
 
 
 
 

 
Figure 3. Annual Third-quarter loadings of conduit flow, cBOD5, Total Suspended Solids (TSS), 

phosphorus and ammonia-N; and concentrations of fecal coliform bacteria at the Andover 
WWTP in the Ohio Tributaries to the Shenango River study area, 1998-2008. 

 
 
 
  



EAS/2011-1-2  2008 Ohio Tributaries to the Shenango River TSD  March 15, 2011 

17 
 

Scooters Restaurant (Ohio EPA Permit # 3PR00428) 
Wade Creek RM 1.35 
Scooters Restaurant is located at 6669 State Route 85, Andover Township, Ohio.  The system consists of 
a 1,000 gallon trash trap, 200 gallon equalization tank, 5,000 gpd extended aeration system with clarifier, 
lift station, dosing chamber, 432 square foot surface sand filtration, chlorine disinfection, and 
dechlorination. Sludge management consists of sludge removal from a 1,000 gallon aerated sludge 
holding tank when needed to another POTW. The facility discharges to Wade Creek adjacent to the north 
side of the facility. No backup power is provided to the facility.  
 
Violations of the NPDES permit were reviewed from 2006 to 2007 for outfall 001.  For just under one year 
of data evaluated through SWIMS, 35 numeric limit violations were reported, primarily for the following 
parameters: chlorine, TSS, ammonia-N, and CBOD-5.  No code violations were reported.  Thirty-seven 
reporting frequency violations were reported, only in June of 2007, for odor, turbidity and flow rate.  The 
facility did not submit DMR data for 2008. 
 
ODNR Pymatuning Campground WWTP (Ohio EPA Permit # 3PP00013) 
Unnamed tributary to the Shenango River @ RM 67.8 
ODNR Pymatuning Campground is located along the east side of South Pymatuning Lake Road, 
Williamsfield Township, Ohio.  The system consists of a trash trap, extended aeration tanks, clarifiers, 
surface sand filtration, chlorine disinfection, and dechlorination.  The facility discharges to an unknown 
tributary of Pymatuning Reservoir (Shenango River) adjacent to the west side of the facility. No backup 
power is provided to the facility. 
 
Violations of the NPDES permit were reviewed from 1999 to 2008 for outfall 001.  For nearly nine years of 
data evaluated through SWIMS, 620 numeric limit violations were reported, primarily for the following 
parameters: chlorine, pH, and ammonia-N.  No code violations were reported.  Three thousand and sixty-
five reporting frequency violations were reported from 1999 to 2008, primarily for the following 
parameters: chlorine, turbidity, odor, ammonia-N, color, TSS, flow rate, water temperature, pH and color.   
 
Pymatuning Valley Resort (Ohio EPA Permit # 3PR00199) 
McMichael Creek RM 0.85 
Several wastewater streams are collected in the WWTP sewerage system, including backwash from two 
pools, concession areas, bathhouses, and individual lots for transient and seasonal campers. The 
wastewater treatment system consists of a trash trap, aerated equalization tank, extended aeration 
system with clarifier, wet well/lift station, dosing chamber, slow surface sand filtration, chlorine 
disinfection, dechlorination, another lift station, final polishing pond, and a metering chamber with a flow 
totalizer. Sludge management consists of sludge removal from an aerated sludge holding tank when 
needed to sludge drying beds. Dried sludge is placed into a dumpster for disposal off-site at the Geneva 
Landfill.  No backup power is provided to the facility, and the facility is provided with alarms.  The facility 
discharges to McMichael Creek at RM 0.85, then to Pymatuning Lake east of the facility.  
 
Violations of the NPDES permit were reviewed from 2003 to 2007 for outfall 001.  For just over four years 
of data evaluated through SWIMS, 254 numeric limit violations were reported, primarily for the following 
parameters: chlorine, TSS, ammonia-N, phosphorus, dissolved oxygen, CBOD-5, and fecal coliform 
bacteria.  Two code violations were reported, for fecal coliform bacteria.  Seven hundred and thirty-four 
reporting frequency violations were reported from 2003 to 2007, primarily for the following parameters: 
chlorine, turbidity, odor, ammonia-N, color, TSS, flow rate, water temperature, fecal coliform bacteria, and 
color.  No DMR data were submitted for 2008. The facility has been cited several times for dumping their 
pool water directly into McMichael Creek. 
 
The Inn (Ohio EPA Permit # 3PR00427) 
Unnamed tributary to Pymatuning Creek @ RM 30.55  
The Inn is located at 4791 U.S. Route 6, Andover Township, Ohio.  The system consists of two 1,000 
gallon septic tanks in series, a 500 gallon dosing chamber, five peat bio-filters, a chlorine contact tank, 
dechlorination, and post-disinfection aeration. The system is located behind a house that shares the 
tavern’s address. Septage is removed from the septic tanks when needed and hauled to a publically-



EAS/2011-1-2  2008 Ohio Tributaries to the Shenango River TSD  March 15, 2011 

18 
 

owned treatment works (POTW). The system discharges to an unnamed tributary to Pymatuning Creek 
adjacent to the north side of the facility.  
 
Violations of the NPDES permit were reviewed from 2007 for outfall 001.  For less than one year of data 
evaluated through SWIMS, 12 numeric limit violations were reported, primarily for the following 
parameters: ammonia-N, TSS, pH and CBOD-5.  No code violations or reporting frequency violations 
were reported.  No DMR data were submitted for 2008.     
 
Jeffco Lakes Campground (Ohio EPA # 3PR00303) 
Pymatuning Creek RM 0.45 
Jeffco Lakes Campground is located at 6758 Hayes Road, Wayne Township, Ohio.   The collection 
system consists of a sanitary collection system from the campground.  A number of the campers have a 
permanent connection to the collection system. The treatment system consists of a trash trap, extended 
aeration plant with clarification, dosing tank, surface sand filtration, chlorine disinfection, and 
dechlorination. Sludge management consists of sludge removal from the aerated sludge holding tank 
when needed to another POTW. The facility discharges to Pymatuning Creek west of the facility. No 
backup power is provided to the facility. 
 
Violations of the NPDES permit were reviewed from 2003 to 2007 for outfall 001.  For just over four years 
of data evaluated through SWIMS, 95 numeric limit violations were reported, primarily for the following 
parameters: TSS, ammonia-N, phosphorus, dissolved oxygen, and CBOD-5.  Two thousand and thirty-
nine reporting frequency violations were reported from 2003 to 2007, primarily for the following 
parameters: chlorine, pH, color, water temperature, dissolved oxygen, flow rate, turbidity, and odor.  No 
code violations were reported 
 
Kinsman WWTP (Ohio EPA Permit # 3PH00060) 
Sugar Creek RM 0.6  Pymatuning Creek RM 15.65 
The Kinsman WWTP is located at 5915 Burnett East Road, Kinsman Township, Ohio.  The plant is 
designed for an average daily flow of 0.025 MGD.  There are 388 residents tied into the plant.  The plant 
is under Consent Orders (2002) to improve the sanitary system by 2012.  The plant discharges to Sugar 
Creek, a tributary of Pymatuning Creek.   
 
Violations for the NPDES permit were reviewed from 2007 to 2008 for outfall 001.  For just one year of 
data evaluated through SWIMS, no numeric limit or code violations were reported.   However, 1306 
reporting frequency violations were reported in the same time period, primarily for the following 
parameters: dissolved oxygen, pH, flow rate, CBOD-5, odor, TSS, turbidity, ammonia-N, and water 
temperature.   
 
The Wyngate Mobile Home Park (Ohio EPA Permit # 3PV00019) 
Unnamed Tributary to Yankee Creek @ RM 4.44 →Yankee Creek RM 1.2 
The Wyngate Mobile Home Park is located at 479 Warner Road, Brookfield Township, Ohio, and 
operates an aeration package WWTP (0.055 MGD).  The wet-stream treatment components consist of 
preliminary treatment (trash trap), flow equalization basin, aeration activated sludge treatment process, 
final settling tank, tertiary sand filtration, and UV disinfection.  Sludge handling consists of an aerated 
sludge holding tank.  The plant discharges to an unnamed tributary at RM 4.44.  The unnamed tributary 
discharges to Yankee Creek at RM 1.2. 
 
Violations of the NPDES permit were reviewed from 2001 to 2008 for outfall 001.  For nearly seven years 
of data evaluated through SWIMS, 304 numeric limit violations were reported, primarily for the following 
parameters: chlorine, TSS, ammonia-N, dissolved oxygen, CBOD-5, and fecal coliform bacteria.  One 
hundred and seven code violations were reported, for the following parameters: chlorine, turbidity, odor, 
water temperature, CBOD-5, and pH.  Nine hundred and fifty-seven reporting frequency violations were 
reported for the same time period, primarily for the following parameters: chlorine, pH, turbidity, CBOD-5, 
color, water temperature and odor. 
 
 



EAS/2011-1-2  2008 Ohio Tributaries to the Shenango River TSD  March 15, 2011 

19 
 

Brookfield WWTP (Ohio EPA # 3PJ00001) 
Yankee Creek RM 0.5 
The Brookfield WWTP is located at 921 Standard Avenue, Brookfield Township, Ohio.  The WWTP was 
originally constructed in 1962 and was upgraded in 1988 to provide advanced treatment.  The plant is 
designed for an average daily flow of 1.3 MGD and has a peak hydraulic capacity of 4.6 MGD.  Wet 
stream processes include influent pumping, influent screening, aerated grit removal, pre-aeration, 
aeration, chlorination and de-chlorination.  Flows in excess of 4.6 MGD are treated through a swirl 
concentrator.  Solid stream processes include gravity thickening, aerobic digestion, storage and drying.  
Sludge is ultimately disposed of by either land application or to a landfill.  Seventy percent of Brookfield’s 
treatment plant service area is sewered.  The sewer system is separate, and transports both domestic 
and industrial flow.  Industrial customers are permitted through Brookfield’s pretreatment program.  The 
plant discharges to Yankee Creek at RM 0.5. 
 
Violations of the NPDES permit were reviewed from 2000 to 2008 for outfall 001.  For nearly eight years 
of data evaluated through SWIMS, fifty-eight numeric limit violations were reported, primarily for the 
following parameters: pH, lead, chlorine, TSS, ammonia-N, dissolved oxygen, CBOD-5, and low-level 
mercury.  Fifty-eight code violations were reported, for the following parameters: chlorine, CBOD-5, pH, 
ammonia-N, D.O. and fecal coliform bacteria.  One thousand, seven hundred and thirty-five reporting 
frequency violations were reported for the same time period, primarily for the following parameters: 
chlorine, pH, turbidity, 48-hour Acute Toxicity, 96-hour Acute Toxicity, 7-day Chronic Toxicity, CBOD-5, 
low-level mercury, sludge weight, and percent sludge solids. 
 
Median and peak percentile flows showed some variance over the period of record (Figure 4).  
Graphically, the improvements of treating waste by the facility were evident for most conventional 
parameters, with the exception of total Kjeldahl nitrogen.  
 
City of Hubbard WWTP (Ohio EPA Permit # 3PD00028) 
Little Yankee Creek RM 4.59 
The Hubbard WWTP is located at 2650 Elmwood Drive Extension, Hubbard, Ohio.  The system is a 
secondary treatment facility that was originally constructed in 1932 and was upgraded in 1989.  The 
average design flow is 2.1 MGD with peak hydraulic capacity of 20 MGD.  The facility has an internal 
bypass which provides for chlorination for incoming flows ranging between 7.5 and 20 MGD.  This internal 
bypass allows excessive flow to circumvent secondary treatment as the excessive flow is routed from the 
grit channel directly to the chlorine contact basin.  The wet stream processes at the WPCF include 
influent pumping, bar screening, grit removal, multiple channel orbital aeration, secondary clarification, 
chlorination/de-chlorination, and post aeration.  Solid stream processes incorporate sludge conditioning 
with polymer and dewatering with a horizontal belt filter press. The sewage collection system is comprised 
of 100% separate sanitary sewers with three lift stations.  The plant discharges to Little Yankee Creek at 
RM 4.59. 
 
Violations of the NPDES permit were reviewed from 1999 to 2008 for outfall 001.  For just over eight 
years of data evaluated through SWIMS, 198 numeric limit violations were reported, primarily for the 
following parameters: pH, oil and grease, chlorine, low-level mercury, CBOD-5, copper, TSS, zinc, and 
D.O.  Thirty-four code violations were reported, for the following parameters: CBOD-5, D.O. and fecal 
coliform bacteria.  Four thousand, five hundred and ninety-nine reporting frequency violations were 
reported for the same time period, primarily for the following parameters: fecal coliform bacteria, CBOD-5, 
ammonia-N, flow rate, TSS, oil and grease, phosphorus, D.O., pH, sludge weight, chlorine, cadmium, 
lead, zinc, nickel, cyanide, chromium, and toxicity. 
 
Median and peak percentile flows showed some variance over the period of record (Figure 5).  
Graphically, the improvements of treating waste by the facility were evident for most conventional 
parameters.  
 
 



EAS/2011-1-2  2008 Ohio Tributaries to the Shenango River TSD  March 15, 2011 

20 
 

 
Figure 4.  Annual Third-quarter loadings of conduit flow, cBOD5, Total Suspended Solids (TSS), 

phosphorus and ammonia-N; and concentrations of fecal coliform bacteria at the Brookfield 
WWTP in the Ohio Tributaries to the Shenango River study area, 1998-2008. 

 
 
. 
 

 
 
 
 
 
 
 
 
 



EAS/2011-1-2  2008 Ohio Tributaries to the Shenango River TSD  March 15, 2011 

21 
 

 
 

 
Figure 5.  Annual Third-quarter loadings of conduit flow, cBOD5, Total Suspended Solids (TSS), 

phosphorus and ammonia-N; and concentrations of fecal coliform bacteria at the Hubbard 
WWTP in the Ohio Tributaries to the Shenango River study area, 1998-2008. 

  



EAS/2011-1-2  2008 Ohio Tributaries to the Shenango River TSD  March 15, 2011 

22 
 

Table 4.  NPDES permitted facilities located in the Ohio Tributaries to the Shenango River study area, 
2008. 

 
Receiving Stream/River Mile Facility Permit # Design Flow 

(MGD) 
Ave. Daily 
Flow(MGD) 

Gravel Run RM 1.35 Holiday Camplands STP 3PH00029*ED 0.150 0.063 
Wade Creek  RM 2.73 Andover WWTP 3PB00000*GD 0.500 0.365 
Wade Creek  RM 1.35 Scooters Restaurant 3PR00428*AD 0.005 262 gpd 
McMichael Creek RM 0.85 Pymatuning Valley Resort 3PR00199 0.115 0.003 
Shenango River RM 68.38 Pymatuning State Park WTP 3IV00029*BD 0.001 0.0043 
Unnamed trib. to Shenango 
River @ RM 67.80, RM 0.5 

ODNR Pymatuning 
Campground WWTP 3PP00013*DD 0.080 0.011 

Pymatuning Creek RM 12.1 Joseph Badger Local School 3PT00122*AD 0.025 0.0067 

Pymatuning Creek RM 3.9 Joseph Badger Meadows 
Camp 3PR00198*BD 0.020 0.0043 

Unnamed trib to Pymatuning 
Creek @ RM 30.55, RM 0.8 The Inn 3PR00427 0.001 100 gpd 

Pymatuning Creek RM 0.45 Jeffco Lakes Campground 3PR00303*BD 0.013 162 gpd 
Sugar Creek RM 1.0 Boyds Kinsman Home 3PR00208*BD 0.0057 0.0013 
Sugar Creek RM 0.6 Kinsman WWTP 3PH00060 0.025 -- 
Stratton Creek RM 1.05 Times Square Restaurant 3PR00294*AD 0.001 416 gpd 

Stratton Creek RM 0.9 Kinsman Land Co. LLC / 
Kinsman IGA 3PR00225*BD 0.0015 341 gpd 

Stratton Creek RM 0.8 Colonial Tea Room 3PR00365*AD 0.0012 318 gpd 
Stratton Creek RM 0.7 Kinsman Pizza 3PR00330*AD 750 gpd 461 gpd 
Unnamed trib. to Yankee Creek 
@ RM 1.2, RM 4.44 Wyngate Mobile Home Park 3PV00019 0.055 0.048 

Yankee Creek RM 12.0 Briarfield of Cortland 3PR00166*CD 0.0116 0.0031 

Yankee Creek RM 0.6 ODOT Brookfield Maintenance 
Outpost 3PP00042*AD 0.0015 -- 

Yankee Creek RM 0.5 Brookfield WWTP 3PJ00001 1.3 2.1 
South Branch Yankee Creek 
RM 8.55 

Meadowbrook Manor Nursing 
Home 3PR00250*BD 0.009 0.0054 

South Branch Yankee Creek 
RM 6.6  

Tri-city Mobile Homes Inc. 
DBA Four Seasons MHP 3PV00025*CD 0.035 0.012 

South Branch Yankee Creek 
RM 4.83 

Mack Industries  of 
Pennsylvania Inc. 3IN00343*AD -- 0.0155 

South Branch Yankee Creek 
RM 2.1 Neal Elementary School 3PT00086*AD 0.010 0.001 

Little Yankee Creek RM 13.6 Baldauf 4-Plex Apartments 3PW00031*AD 0.001 0.001 
Little Yankee Creek RM 11.15 Brookfield Acres MHP 3PV00056*CD 0.065 0.032 

Little Yankee Creek RM 5.99 Ellwood Engineering Castings 
Co. 3IM00002*DD 0.014 340 gpd 

Little Yankee Creek RM 4.59 Hubbard WWTP 3PD00028*ID 2.1 1.7 
Little Yankee Creek RM 2.9 ODOT Rest Area 4-10 3PP00025*ED 0.01 0.0044 

 

 

  



EAS/2011-1-2  2008 Ohio Tributaries to the Shenango River TSD  March 15, 2011 

23 
 

Recreation Use 
Water quality criteria for determining attainment of the recreation use are established in the Ohio Water 
Quality Standards (Table 7-13 in OAC 3745-1-07) based upon the quantities of bacteria indicators 
(Escherichia coli) present in the water column. 
 
Escherichia coli (E. coli) bacteria are microscopic organisms that are normally present in large numbers in 
the feces and intestinal tracts of humans and other warm-blooded animals.  E. coli typically comprises 
approximately 97 percent of the organisms found in the fecal coliform bacteria bacteria of human feces 
(Dufour 1977).  There is currently no simple way to differentiate between human and animal sources of 